



材料及工程實驗室-台中

試驗報告



報告編號：TB-16-07069X

C-16-25072

頁數：1 OF 1

報告日期：106年03月01日

工程名稱：自測
 承包商：----
 委託單位：鴻佳國際股份有限公司
 供料廠商：----
 樣品名稱：複合木質地板 8 mm(MODERN PLANK)
 送驗人員：鴻佳國際股份有限公司-黃淑琴
 收件日期：105年12月06日
 試驗日期：105年12月06日~106年03月01日
 備註：1.以上資料由顧客提供(收件及試驗日期除外)
 2.除非另有說明，此報告結果僅對測試之樣品負責
 未經本公司事先書面同意，此報告不可部分複製

試驗結果：

1、使用微菌種類：

微菌種類	編號
黑麴菌 (Aspergillus brasiliensis)	ATCC 9642
四松青微菌 (Penicillium funiculosum)	ATCC 11797
球毛殼菌 (Chaetomium globosum)	ATCC 6205
綠黏帚微菌 (Trichoderma virens)	ATCC 9645
出芽短梗微菌 (Aureobasidium pullulans)	ATCC 15233

2、微菌在樣品上生長情形及ASTM G21的等級

樣品生長狀況	等級
無微菌生長	0
微量生長(微菌生長面積 < 10%)	1
輕度生長(微菌生長面積介於 10%~30%)	2
中度生長(微菌生長面積介於 30%~60%)	3
嚴重生長(微菌生長面積 > 60%)	4

3、微菌在樣品上之生長等級

試驗方法	試驗結果	
ASTM G21-2015	微菌在樣品上生長狀況	無微菌生長
	等級	0

註：1.培養時間：28天

2.本報告試驗委託SGS超微量工業安全實驗室執行。

----- oOo -----

本報告若有提供規範值時，該規範值僅供參考，合格之判定以委託單位實際要求為準

報告簽署人

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Termate-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

IWC1178990



材料及工程實驗室-台中

試驗報告



報告編號：TB-16-07068X

C-16-25071

頁數：1 OF 1

報告日期：106年01月26日

工程名稱：自測
 承包商：-----
 委託單位：鴻佳國際股份有限公司
 地址：新北市林口區南勢里76-8號
 供料廠商：-----
 樣品名稱：複合木質地板 8 mm (MODERN PLANK)
 送驗人員：鴻佳國際股份有限公司-黃淑琴
 收件日期：105年12月06日
 試驗日期：105年12月06日~106年01月26日
 備註：1.以上資料由顧客提供(收件及試驗日期除外)
 2.除非另有說明，此報告結果僅對測試之樣品負責
 未經本公司事先書面同意，此報告不可部分複製

試驗結果：

試驗項目		試驗結果	試驗方法
尺度安定性	縱向長度變化率 (%)	0.51	CNS 11367(1985)
	橫向長度變化率 (%)	0.54	
	外觀	無改變	

----- oOo -----

本報告若有提供規範值時，該規範值僅供參考，合格之判定以委託單位實際要求為準

報告簽署人

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Forms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.